
SHEAR Model JS3200 

Q 

1 1 

09-94 



1 
2 

3 
4 
5 
6 
7 

8 
9 

10 
11 
12 

13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 

4 
1 

1 
1 
1 
1 
1 

1 
1 

1 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

Part Qty. 
Fig. No. Used Description 

91 1266-6 SCREW M4X45 
156836-6 

253759-0 
331 166-8 
21 2252-3 
2531 98-4 
1 53 1 41 -2 

253758-2 
156833-2 

21 1033-2 
241 31 9-0 
61 2756-9 

251 361 -3 
681 61 3-2 
2 1 1033-2 
41 1876-4 
682502-4 
664064-4 
41 1932-0 
226058-3 
2532 1 5-0 
2561 18-7 
91 3322-8 

GEAR HOUSING (with Plane 
Bearing 8 214001-4 & Needle 
Bearing 1212 212104-8) 
WASHER 12 
ROD 
NEEDLE BEARING 1816 
WASHER 18 
CRANK SHAFT (with Spur 
Gear 41 221879-8 & Woodruff 
Key 4 25401 1-9) 
WASHER 10 
GEAR HOUSING COVER 
(with Needle Bearing 212063-6 
& Rubber Pin 4 263002-9) 
BALL BEARING 608LB 
FAN 
ARMATURE (Assembled Items 

SCREW M5X60 
I NSU LATl ON WASHER 
BALL BEARING 608LB 
BAFFLEPLATE 
CORD GUARD 
CORD WITH PLUG 
HANDLE 

WASHER 8 
PIN 8 
SCREW M6X14 

IO-12,14 & 15) 

GEAR 18-46 

24 321405-4 . METAL 
2 Model JS3200 

25 
27 
28 
29 
30 
32 
33 
34 

35 
36 
38 
39 
40 
41 
42 
43 
44 
46 

50 
51 
52 

321 404-6 
92221 6-6 
331 165-0 
931 203-4 
922232-8 
92221 6-6 
922452-4 
622551-9 

91 1243-8 
652008-6 
651 21 6-6 
687002-9 
91 1 133-5 
91 1243-8 
191 945-4 
643600-9 
953101-2 
156734-4 

41 1933-8 
263002-9 
26301 4-2 

1 
1 
1 
1 
1 
1 
2 
1 

3 
4 
1 
1 
2 
4 
2 
2 
1 
1 

1 
1 
1 

2 
1 
1 

Part Qty. 
Fig. No. Used Description 

BLADE HOLDER 
BOLT M5X14 
YOKE 
NUT M5 
BOLT M5X20 
BOLT M5X14 
BOLT M8X30 
FIELD 
(w/ Garter Spring 654019-7) 
SCREW M5X25 
PAN HEAD SCREW M3.5X7 
SWITCH 
STRAIN RELIEF 
SCREW M4X18 
SCREW M5X25 
CARBON BRUSH (CB 124) 
BRUSH CAP 
RIVET 
MOTOR HOUSING 
(w/ Rubber Pin 4 263014-2 & 2 
ea. of Brush Holder 643603-3) 
HANDLE 
RUBBER PIN 
RUBBER PIN 4 

ACCESSORlES 

400 792287-5 
401 783202-0 
402 762007-1 

SHEARBLADESET 
HEX WRENCH 4 
THICKNESS GAUGE 

403 181797-1 1 STEEL TOOL CASE 
09-94 


